
www.manaraa.com

Retrospective Theses and Dissertations Iowa State University Capstones, Theses and
Dissertations

1972

Granular filters for tertiary wastewater treatment
Jerry Yuan-Cheng Huang
Iowa State University

Follow this and additional works at: https://lib.dr.iastate.edu/rtd

Part of the Civil and Environmental Engineering Commons, and the Oil, Gas, and Energy
Commons

This Dissertation is brought to you for free and open access by the Iowa State University Capstones, Theses and Dissertations at Iowa State University
Digital Repository. It has been accepted for inclusion in Retrospective Theses and Dissertations by an authorized administrator of Iowa State University
Digital Repository. For more information, please contact digirep@iastate.edu.
[...]
BACKWASHING TIME 

FILTER BED EXPANSION VS. 238 
BACKWASH RATE 



www.manaraa.com

vi 

NOTATION 

a filter constant in Mintz's equation 

A number of pores susceptible to 
blocking 

b filter constant in Mintz's equation 

c filter coefficient constant in Ives' L ^ 
equation 

C suspended solids concentration^ ML"^ 
mg/& 

critical filtrate quality, mg/l of SS ML"^ 

C influent suspended solids concentra- ML"^ 
tion, mg/l 

C, suspended solids concentration at 
layer Ij^, mg/î, 

suspended solids concentration at ML"^ 
layer 1^, rag/H 

filter media size, nun L 

d^ anthracite coal size, mm L 

d_ equivalent media size# nsr. L 

dg sand size, mm 

E , steady-state at which exactly n-1 
pores are clogged 

E steady-state at which exactly n pores 
are clogged 

E steady-state at which exactly n+1 
pores are clogged 

f constant related to the distri­
bution of particle size in the 
influent wastewater 

2 _2 g gravity constant, ft./sec. LT 



www.manaraa.com

vii 

h headloss, ft. water L 

H total headloss through the filter L 
bed, ft. water 

H critical (limiting) headloss through L 
c the filter bed, ft. water 

H initial headloss through the bed, L 
° ft. water 

i hydraulic gradient, dh/dl 

2 js dimensionless product relating to 
shape of grain and porosity (Camp's 
equation) 

k constant in Tchobanoglous and 
Eliassen equation 

k.,k2 experimental constants in 
Tchobanoglous and Eliassen equation 

K headloss constant in Ives' equation 

1 depth of filter bed, or distance L 
from surface of bed to section under 
study, in. 

1- distance from surface of bed to layer L 
^ 1, in. 

1_ distance from surface of bed to layer L 
2, in. 

m floe strength constant in 
Tchobanoglous and Eliassen equation 

n number of pores clogged 

N{t) number of pores blocked at the 
môïnênt t 

q quantity of suspended solids ML 
deposited in the filter 



www.manaraa.com

viii 

-3 
q ultimate quantity of solids that can ML 
" be deposited 

3 -1 
Q wastewater flow rate, million ^ ̂  

gallons per day 

-1 
r_ initial removal rate in T 
o 

r 

Tchobanoglous and Eliassen equation 

2 
S cross sectional area of filter bed L 

S suspended solids accumulated inside ML ^ 
^ filter pores 

t filter run length, or time from T 
beginning of filter run, hr. 

t, run length until filtrate quality T 
declines to an unacceptable value, hr. 

run length to the predetermined T 
headloss, hr. 

T wastewater temperature, "C 

V flow rate, gpm/sq. ft. LT~^ 

v^ initial interstitial velocity (t=0) , LT~'" 
gpm/sq. ft. 

V„ total volume of floe retained in 
the filter 

x,y,z experimental constants in Ives' 
equation 

X impediment modulus, or filter L 
resistance coefficient 

— 1  initial impediment modulus (t=0)# L 
which is constant throughout the 
bed 

0(n) intensity function (or arrival rate) T ^ 
of the stochastic process 



www.manaraa.com

ix 

specific deposit, or the volume of 
particles deposited per unit volume 
of the filter bed, vol/vol 

ultimate specific deposit, vol/vol 

constant in probabilistic model 

constant in Ives' equation depending 
on the packing of the grains 

constant characterizing kinetics of 
tearing off of the particles in the 
probabilistic model 

porosity of the filter bed 

initial porosity of the filter bed 

filter coefficient constant in Ives' 
equation 

kinetic viscosity of the fluid, 
sq. ft./hr. 



www.manaraa.com

X 

ABBREVIATIONS 

anthr anthracite coal 

BOD biochemical oxygen demand 

cm centimeter 

®C degree(s) Celsius 

COD chemical oxygen demand 

Cu. ft. cubic feet 

E.S. effective size 

ft. feet 

gal gallon 

gpd/sq. ft. gallon(s) per day per square feet 

gpm gallon(s) per minute 

gpm/sq. ft. gallon(s) per minute per square foot 

gr gram 

hr hour(s) 

in. inch(es) 

JTU Jackson Turbidity Unit 

lb pound(s) 

MG million gallon(s) 

^GD million gallons per day 

milligram(s) per liter 

min minute 

ml milliliter 

mm millimeter 



www.manaraa.com

xi 

NHj-N ammonia nitrogen 

NOg-N nitrite nitrogen 

NOg-N nitrate nitrogen 

Org-N organic nitrogen 

Ortho-PO^ orthophosphate 

ppm parts per million 

psi pound(s) per square inch 

sec second(s) 

sq, ft. square feet 

33 suspended solids 

TOC total organic carbon 

total-PO^ total phosphate 

U.C. uniformity coefficient 

vs. versus 

VI micron (= 10~^cm) 

% percentage 

$ dollar 



www.manaraa.com

xii 

LIST OF FIGURES 

Page 

Fig. 1. Typical final effluent characteristics 55 
at Ames Pollution Control Plant. 
May 3, 1971 

Fig. 2, Schematic arrangement of pilot tertiary 56 
wastewater filters 

Fig. 3a. Schematic diagram of individual filter 58 
cell (four cells in each filter set) 

Fig, 3b, Pilot filter apparatus 59 

Fig. 3c. Pilot filter apparatus 60 

Fig. 4. Turbidity-suspended solids relationships 71 

Fig. 5. Backwashing of the filter 78 

Fig. 6. Effluent quality and headloss 91 
vs. time for a single sand 
filter 

Fig. 7. Effluent quality and headloss vs. 93 
filtration time at various sand sizes 

Fig. 8. Effluent quality and headloss vs. 98 
filtration tir.s at various flow rates 

Fig. 9. Distribution of per cent of SS removal 99 
per inch of depth in uniform sand 
filter at various flow rates 

Fig. 10^ Comparison of effluent .quality of 104 
single and dual media filters 

Fig. 11. Comparison of removal efficiencies 105 
of single and dual media filters at 
flow rate of 4 gpm/sq. ft. 

Fig, 12. Comparison of headlosses of single 107 
and dual media filters 

Fig. 13. Comparison of distribution of head- 108 
losses of single and dual media filters 
at various filtration times. 
C-3-I, II, III 



www.manaraa.com

xiii 

Page 

Fig, 14a. Curves of filtrate and headloss 110 
varying with depth in the filter 
bed and with time of filter run. 
Flow rates 4 gpm/sq. ft., C-3-I 

Fig. 14b, Curves of filtrate and headloss 111 
varying with depth in the filter 
bed and with time of filter run. 
Flow rate: 4 gpm/sq, ft,, C-3-II 

Fig, 14c. Curves of filtrate and headloss 112 
varying with depth in the filter 
bed and with time of filter run. 
Flow rate: 4 gpm/sq. ft,, C-3-III 

Curves of values of depths and times 114 
which meet criteria C^ limit and 
limit, for a filter run of 4 gpm/ 
sq, ft, C-3-I, II, III 

Comparison of removal efficiencies 123 
of various anthracite sizes at 
different flow rates, t = 5 hr. 

Comparison of headlosses of various 125 
anthracite sizes at different flow 
rates through the 24 in. full depth 
filter 

Fig. 15. 

Fig, 16, 

Fig. 17, 

rig. 18. Comparison of distribution of aeaulùâà 127 
rate for various anthracite sizes at a 
flow rate of 4 gpm/sq.ft., C-3-II, III 

Fig, 19, Effect of single media anthracite 129 
size on solid removal efficiency at 
t « 11 hr. 

Fig. 20. Comparison of removal efficiencies 132 
of various sand sizes at different 
flow rates 

Fig. 21. Comparison of headlosses in dual 134 
media filters using various sand 
sizes at various flow rates 

Fig, 22, Comparison of removal efficiencies 137 
of various flow rates (12 in, -
1.84 mm anthracite on top of 12 in. -
0.55 mm sand) 



www.manaraa.com

xiv 

Page 

Fig, 23. Comparison of effluent qualities and 139 
removal efficiencies at various flow 
rates, F-1 

Fig. 24. Effluent quality ratio vs. flow rate 140 
at filtration time of 22 hr. 
F-l-I, II, III 

Fig. 25. Comparison of headloss vs. time at 142 
various flow rates in Phase F run 

Fig. 26, Headloss vs. SS accumulation at 154 
various levels of SS concentration 
in wastewater 

Fig. 27. Headloss vs. filtrate volume at 156 
various flow rates 

Fig. 28. Headloss vs. SS accumulation at 157 
various flow rates 

Fig. 29. SS accumulation vs. filtrate volume 159 
at various layers of filter bed 

Fig. 30. SS accumulation at filtrate volume 161 
of 6,000 gal/sq. ft. vs. filteraedia 
media depth 

Fig. 31. Run length vs. influent SS concen- 164 
tration at various flcv; rates 

Fig. 32. Run length vs. flow rate at various 166 
influent SS concentrations 

Fig. 33. Net water production vs. flow rate 172 
at various run lengths (30 min. back-
washing period assumed) 

Fig. 34. Filtering and backwash cycles of a 177 
CenTROL filter 

Fig. 35. Capital cost vs. designed flow 183 
capacity for various flow rates 

Fig. 36. Capital cost vs. filtration rate 184 
for a designed flow capacity of 
10 MGD 



www.manaraa.com

XV 

Page 

Pig. 37. Operating sequence of four CenTROL 191 
filter cells at various run length 
conditions 

Pig. 38, Per cent of time four filter cells 194 
in operation vs. run length 

Pig. 39. Theoretical backwashinq period 233-234 
vs. filtration rate ~ 

Fig. 40. Net water production vs. filtra- 237 
tion rate at various run lengths 
(using theoretical backwashing time) 

Pig. 41. Media bed per cent expansion vs. 239 
backwash flow rate at various media 
size combinations (water temper­
ature 50-60°F) 



www.manaraa.com

xvi 

LIST OF TABLES 

Table la. 

Table lb. 

Table 2. 

Table 3. 

Table 4. 

Table 5. 

Table 6. 

Table 7. 

Table 8. 

Table 9. 

Table 10. 

Table 11. 

Tâblê 12. 

Page 

Screen analysis of Philterkol 62 
Special No. 1 

Size range of uni-sized sand 63 
or anthracite 

Turbidity-suspended solids 70 
relationships 

Wastewater filtration working 75 
schedule 

Raw data - granular filter for 82 
wastewater filtration 

Data analysis - granular filter 83 
for wastewater filtration 

Summary of six phases of pilot 89 
plant studies 

Summary of results of phase A 95 
runs 

Summary of results of phase B 97 
runs 

summary of results of phase C runs 102 

Optimum operating conditions for 
we filters in phase C, Run C-3 

Physical characteristics and operating 120 
conditions of dual media filters -
varying media size of anthracite 

Physical characteristics and 131 
operating conditions of dual 
filters - varying media size of 
sand (phase cT runs) 

Table 13. SuatBoary of results of phase F runs 136 



www.manaraa.com

xvii 

Table 14. 

15. 

Removal of chemical pollutants 
during a typical filter run (C-5), 
flow rate: 6 gpm/sq. ft. 

Net water productions determined 
by flow rates and run lengths 

Table 

Table 16. Predicted filters of equivalent 
performance (C^ = 40 mg/&) 

Table 17. Capital cost of CenTROL filters 

Table 18. Per cent of time with four filter 
cells in operation related to 
filter run length 

Table 19. Determination of nominal design 
filtration rate based on max. 
4-hr. peak flow (1985) at worst 
SS concentration 

Page 

144 

169 

174 

181 

193 

197 

Table 20. Filter design to meet all 
wastewater flow conditions 

201 



www.manaraa.com

1 

I. INTRODUCTION 

With the exception of gravity sedimentation, granular 

filtration is the most widely used unit process for liquid-

solids separation. Until recently its use was generally 

confined to the treatment of municipal and industrial water 

supplies. The primary reason for its recent adoption in 

tertiary wastewater treatment has been the need to upgrade 

effluents from conventional primary and secondary treatment 

plants. Such installations may use direct filtration of 

activated sludge or trickling filter final effluents, with­

out the addition of chemical agents. Also, granular filters 

are employed in systems for phosphorous removal from second­

ary effluents and in physical-chemical systems for the 

treatment of raw and/or secondary wastewaters. In these 

latter cases chemical coagulation, flocculation and sedimen-

riT-oooHo ae i n T.rat-oi- l-T-oai-morcr nlanfq 

Filtration of secondary effluent is a difficult problem 

in many respects. If the secondary effluent contains a 

high suspended solids concentration, as many secondary 

effluents occasionally do, most of the material removed by 

a single graded sand filter is at or very near the surface 

of the bed, in which case the headloss increases very rapidly 

and most of the removal capacity of the filter bed is not 

utilized. 

One approach to increasing the effective filter bed is 



www.manaraa.com

2 

the use of a dual media bed using a discrete layer of coarse 

anthracite coal above a layer of fine sand. This increases 

the efficiency of the filter as it provides for much greater 

utilization of the bed depth, using the fine sand only to 

remove the finer suspended solids. It is desirable to have 

the anthracite coal as coarse as possible to prevent surface 

clogging and the sand as fine as possible to promote high 

degrees of removals. However, the disparity in sizes cannot 

be too great lest overtopping of the coal by the sand result 

during backwashing. To ascertain the degree of mixing which 

will occur during the backwashing and its effects on subsequent ' 

filter performance, pilot plant studies must be conducted 

prior to filter design. 

In essence, the design of a filter includes determination 

of: 1) type and size of filter media, 2) depth of filter me­

dia, 3) flow rate, 4) backwash rate, duration and timing of 

air and/or water backwash, air scour and surface wash, 5) type 

of chemical pretreatment and chemical dosage, and 6) expected 

run length. A design engineer is responsible for selecting 

these variables in order to yield a design which will produce 

an acceptable filtrate quality, preferably at least cost; 

The difficulty of arriving at an optimum design is due to the 

facts that these variables are interdependent and the present 

level of filtration theory can only semi-quantitatively 

relate the interdependence of these design variables. 



www.manaraa.com

3 

All too often the design of a filter plant is performed 

according to "rule of thumb" experience, in which an over-

design (uneconomical) or an underdesign (failure of system 

to meet quality or quantity objectives) usually results. 

Design information should be generated from pilot plant 

operation, from which a practical filter design can be 

reached. 

This study can be introduced as a pilot filter plant 

study of the basic action occurring during wastewater 

filtration within a dual media filter bed and the effect of 

media type, size and depth of the filter bed and flow rate 

on the removal of pollutants, A method is to be developed 

and demonstrated for selecting the size and depth of 

anthracite and sand, taking into account the effect of inter­

mixing. A rational method to design a filter plant will 

be presented and demonstrated by means of a case study of 

designing a tertiary wastewater treatment plant at Ames, 

Iowa. 



www.manaraa.com

4 

II. OBJECTIVES AND SCOPE OF STUDY 

The first objective of this study was to determine the 

effectiveness of granular filtration in reducing the pol­

lution potential of the effluent from the Ames water pol­

lution control plant, at which secondary treatment is pro­

vided by standard rate trickling filters. Particular 

attention has been devoted to the basic action of waste­

water filtration within the filter bed and the effect of media 

size, depth of filter bed, and flow rate on the removal of 

turbidity and suspended solids. The change of headloss 

during the filter run, the floe storage at successive layers 

in the bed, and the effectiveness of an anthracite-sand dual 

media filter were also investigated. 

The second objective of this study was to develop a 

method to select the size and depth of anthracite and sand 

as well as the flow rate and its corresponding run length 

based on the characteristics of the wastewater. 

In order to accomplish these objectives, the study 

was conducted in several steps: 

1. Operation of pilot single and dual media filters 

at the Ames water pollution control plant to 

determine the effectiveness of granular filtration 

in reducing the pollution potential of the final 

settled effluent. 

2. Determination of the effects of using various media 



www.manaraa.com

5 

sizes and their combinations on the filtrate 

quality and headless development. 

3. Determination of the effects of flow rate on the 

filtrate quality and headloss development. 